

Incorporated Dosing Guidelines: Intravenous Heparin Therapy Initial Dose

	IV Push (Bolus Dose)	IV Push (Max Dose)	IV Infusion Rate (IV Rate)	IV Infusion Rate (Max Dose)	Lab Tests
High Dose	80 units/kg	8,000 units	18 units/kg/hr	1,800 units/hr	PTT 6 hours after order entry CBC with platelet count the following morning
Intermediate Dose	60 units/kg	5,000 units	15 units/kg/hr	1,000 units/hr	
Low Dose	60 units/kg	4,000 units	12 units/kg/hr	1,000 units/hr	
No Bolus	n/a	-	15 units/kg/hr	1,000 units/hr	

Source: Snow et al. "Management of Venous Thromboembolism: A Clinical Practice Guideline from the American College and the American Academy of Family Physicians." Annals of Internal Medicine, 2007; 146:204-210.

Incorporated Dosing Guidelines: Intravenous Heparin Therapy Adjustment Dose

	High Dose		Low Dose	
	IV Push (Bolus Dose)	IV Infusion Rate (IV Rate)	IV Push (Bolus Dose)	IV Infusion Rate (IV Rate)
aPTT Range 1 ($<1.2 \times$ control)	80 units/kg	22 units/kg/hr	60 units/kg	16 units/kg/hr
aPTT Range 2 ($1.2 - 1.5 \times$ control)	40 units/kg	20 units/kg/hr	30 units/kg	15 units/kg/hr
aPTT Range 3 ($1.5 - 2.0 \times$ control)	No change		No change	
aPTT Range 4 ($2.1 - 3.0 \times$ control)	n/a	16 units/kg/hr	n/a	9 units/kg/hr
aPTT Range 5 ($>3.0 \times$ control)	n/a	Stop infusion for 1 hour, then 15 units/kg/hr	n/a	Stop infusion for 1 hour, then 8 units/kg/hr
Max Dose	8,000 units	1,800 units/hr	4,000 units	1,000 units/hr
Lab Test	aPTT lab test should be performed 6 hours of dose adjustment.			

Source: Snow et al. "Management of Venous Thromboembolism: A Clinical Practice Guideline from the American College and the American Academy of Family Physicians." Annals of Internal Medicine, 2007; 146:204-210.

Incorporated Dosing Guidelines: Dalteparin and Enoxaparin Therapy

	Dalteparin (Fragmin)			Enoxaparin (Lovenox)		
	Daily	Every 12 hours	Unstable Angina	Daily	Every 12 hours	Renal Failure
Max. Dose	20,000 units	10,000 units	10,000 units q daily	300 mg	150 mg	150 mg q daily
Dose	200 units/kg sc q daily	100 units/kg sc q 12h	120 units/kg sc q daily	1.5 mg/kg sc q daily	1 mg/kg sc q12h	1mg/kg/day
Max. Weight	n/a			150 kg		
Min. Weight	n/a			<57 kg in males <45 kg in females		

* Medical Directors across HHC have endorsed the interchangeable use of Enoxaparin and Dalteparin.

Source: Fragmin and Lovenox product insert. Existing Lincoln Medical and Mental Health Center Low Molecular Weight dosing guidelines. Existing Queens Hospital Center dosing guidelines for Lovenox.

Incorporated Dosing Guidelines: 5.0-mg Warfarin Initiation Nomogram

	INR Lab Result	Warfarin Dose
Day 1	-	5.0 mg
Day 2	-	5.0 mg
Day 3	<1.5 1.5 – 1.9 2.0 – 3.0 >3.0	10.0 mg 5.0 mg 2.5 mg 0.0 mg
Day 4	<1.5 1.5 – 1.9 2.0 – 3.0 >3.0	10.0 mg 7.5 mg 5.0 mg 0.0 mg
Day 5	<2.0 2.0 – 3.0 >3.0	10.0 mg 5.0 mg 0.0 mg
Day 6	<1.5 1.5 – 1.9 2.0 – 3.0 >3.0	12.5 mg 10.0 mg 7.5 mg 0.0 mg

Source: Quiroz et al. “Comparison of a Single End Point to Determine Optimal Initial Warfarin Dosing (5-mg versus 10-mg) for Venous Thromboembolism”. American Journal of Cardiology, 2006; 98: 535-537.

Bibliography

- Adams, H.P., *et al.* "Guidelines for the Early Management of Patients with Ischemic Stroke: A Scientific Statement From the Stroke Council of the American Stroke Association." *Stroke*, 2003; 34: 1056-1083.
- Coull, B.M., *et al.* "Anticoagulants and Antiplatelet Agents in Acute Ischemic Stroke: Report of the Joint Stroke Guideline Development Committee of the American Academy of Neurology and the American Stroke Association." *American Academy of Neurology*, 2002.
- Crowther M, Harrison L, Hirsh J. Warfarin: less may be better (lett). *Ann Intern Med* 1997;127:333.
- Eckhoff, C.D., *et al.* "Initiating Warfarin Therapy: 5-mg versus 10-mg." *The Annals of Pharmacotherapy*, 2004; Vol. 38, No. 12: 2115-2121.
- Fuster, *et al.* "ACC/AHA/ESC 2006 Guidelines for the Management of Patients with Atrial Fibrillation." *Journal of American College of Cardiology*, August 15, 2006; Vol. 48, No. 4: 149-246.
- Kovacs, M., *et al.* "Comparison of 10-mg and 5-mg Warfarin Initiation Nomograms Together with Low-Molecular-Weight Heparin for Outpatient Treatment of Acute Venous Thromboembolism." *Annals of Internal Medicine*, 2003; 138: 714-719.
- Quiroz, R., *et al.* "Comparison of a Single End Point to Determine Optimal initial Warfarin Dosing (5mg Versus 10mg) for Venous Thromboembolism." *American Journal of Cardiology*, 2006; 98: 535-537.
- Snow, V., *et al.* "Management of Venous Thromboembolism: A Clinical Practice Guideline from the American College of Physicians and the American Academy of Family Physicians." *Annals of Internal Medicine*, 2007; 146: 204-210.
- Warkentin, TE, Greinacher, A. "Heparin-induced thrombocytopenia: recognition, treatment, and prevention: the Seventh ACCP Conference on Antithrombotic and Thrombolytic Therapy." *Chest* 2004; 126:311S.